
CLIMATE CHANGE VULNERABILITY 

ASSESSMENT AND MITIGATION PLAN 

 

for 

 

VENTURA COUNTY WATERWORKS DISTRICT 

NO. 1 MOORPARK WATER RECLAMATION 

FACILITY 

MOORPARK, CALIFORNIA 

 

 
 

 

 

 

 

 

 

 

 

Prepared by 

 

Pyramid Group International, Inc. 

Laguna Hills, California 
 

  

 

 

 

for submission to 

 

California Regional 

Water Quality Control Board 

Los Angeles Region 
 

 

 

 

 

November 20, 2024 



Climate Action Plan i 
Moorpark Water Reclamation Facility 

Table of Contents 

1.0 INTRODUCTION ......................................................................................................................................................... 1-1 

1.1 Background ................................................................................................................................................................ 1-1 
[...]
4.1.1 Precipitation and Temperature ............................................................................................................................ 4-2 

4.1.2 Representative Concentration Pathways ............................................................................................................. 4-2 

4.1.3 Riverine Flooding ............................................................................................................................................. 4-12 

5.0 IMPACTS TO MWRF ................................................................................................................................................... 5-1 

5.1 Impacts to Water Quality .................................................................................................................................................. 5-1 
5.2 Impact to Compliance ...................................................................................................................................................... 5-1 
5.3 Impact to Collection System............................................................................................................................................ 5-1 
5.4 Impact from Power Outage ............................................................................................................................................... 5-2 
5.5 Impact on Influent Flow .................................................................................................................................................... 5-2 

6.0 SUMMARY ....................................................................................................................................................................... 6-1 

7.0 REFERENCES ................................................................................................................................................................... 7-1 

 

List of Figures 

Figure 1-1: Moorpark Water Reclamation Facility Schematic ............................................................................................ 1-2 
Figure 1-2: Moorpark Water Reclamation Facility Aerial View ......................................................................................... 1-3 
Figure 1-3: MWRF Reclaimed Water Users ........................................................................................................................ 1-4 
Figure 2-1: Location of the Moorpark Water Reclamation Facility .................................................................................... 2-2 
Figure 3-1: Annual Total Precipitation from 1896 to 2023 ................................................................................................. 3-3 
Figure 3-2: Monthly Average Precipitation from 2009 to 2004 .......................................................................................... 3-4 
Figure 3-3: Annual Average Maximum Temperature from 1896 to 2023 ........................................................................... 3-5 
Figure 3-4: Annual Average Minimum Temperature from 1896 to 2023 ........................................................................... 3-5 



Climate Action Plan ii 
Moorpark Water Reclamation Facility 

Figure 3-5: Monthly Average Maximum and Minimum Temperature from 2006 to 2024 ................................................. 3-6 
Figure 3-6: Distance Between MWRF and Pacific Ocean ................................................................................................... 3-7 
Figure 3-7: Moorpark Hydrology Map ................................................................................................................................ 3-8 
Figure 3-8: Flood Map Showing Areas Vulnerable to Flooding from the 1% Annual Chance Flood and 0.2% Annual 

Chance Flood ....................................................................................................................................................................... 3-9 
Figure 3-9: Areas of Ventura County of Significant Fire Hazards .................................................................................... 3-10 
Figure 3-10: Fire Hazard Areas Around Near City of Moorpark ...................................................................................... 3-11 
Figure 3-11: Post Fire Debris Surrounding MWRF ........................................................................................................... 3-12 
Figure 3-12: Landslide Inventory for MWRF .................................................................................................................... 3-13 
Figure 3-13: Broken 21" AC Sewer Piping ....................................................................................................................... 3-14 
Figure 3-14: Damaged Sewer Pipe and Erosion ................................................................................................................ 3-14 
Figure 3-15: Arroyo Spill Map .......................................................................................................................................... 3-15 
Figure 3-16: MWRF Influent Meter ad Rain Data............................................................................................................. 3-16 
Figure 4-1: Projected Change in Annual Precipitation ........................................................................................................ 4-3 
Figure 4-2: Projected Change in Maximum 1-Day Precipitation ........................................................................................ 4-4 
Figure 4-3: Projected Change in Short Term Return Precipitation Period .......................................................................... 4-5 
Figure 4-4: Projected Change in Long Term Return Precipitation Period ........................................................................... 4-6 
Figure 4-5: Projected Change in Maximum Length of Dry Spell ........................................................................................ 4-7 
Figure 4-6: Projected Change in Annual Average Maximum Daily Temperature .............................................................. 4-8 
Figure 4-7: Projected Change in Annual Average Minimum Daily Temperature ............................................................... 4-9 
Figure 4-8: Projected Change in Number of Extreme Heat Days ...................................................................................... 4-10 
Figure 4-9: Projected Change in Number of Warm Nights ............................................................................................... 4-11 

List of Tables 

Table 1.1: MWRF Reclaimed Water Users ......................................................................................................................... 1-4 
Table 3.1: Summary of Historical Trends and Impacts to MWRF ...................................................................................... 3-1 
Table 3.2: Summary of Hydrometeorological Data Sources ............................................................................................... 3-1 
Table 4.1: Summary of Projected Hydrometeorological Impacts to MWRF ...................................................................... 4-1 
Table 4.2: Summary of Climate Projection Data Sources ................................................................................................... 4-2 
Table 4.3: Summary of Precipitation Data and Future Trends ............................................................................................ 4-4 
Table 4.4: Summary of 1-Day Precipitation Data and Future Trends ................................................................................. 4-5 
Table 4.5: Summary of Projected Change in Maximum Length of Dry Spell ..................................................................... 4-7 
Table 4.6: Summary of Annual Average Maximum Daily Temperature and Future Trends .............................................. 4-8 
Table 4.7: Summary of Annual Average Minimum Daily Temperature and Future Trends ............................................... 4-9 
Table 4.8: Projected Changes in Number of Extreme Heat Days ...................................................................................... 4-10 
Table 4.9: Projected Change in Number of Warm Nights ................................................................................................. 4-11 
Table 6.1: Summary of Impacts and Mitigation Strategies .................................................................................................. 6-1 
 

 

 



Climate Action Plan 1-1 

Moorpark Water Reclamation Facility 

1.0  INTRODUCTION 

1.1  Background 

The Moorpark Water Reclamation Facility (MWRF or Facility) receives wastewater from the City of Moorpark and is 

designed to provide 5.0 million gallons per day (MGD) of secondary treated wastewater, and 3.0 MGD of tertiary treated 

wastewater effluent. MWRF is subject to Order R4-2023-0089 Waste Discharge Requirements (WDR) and Water 

Reclamation Requirements (WRR) issued to the MWRF by the Los Angeles Regional Water Quality Control Board 

(LARWQCB). 

Current treated wastewater flows are 1.75 MGD. Waste sludge is dewatered, stockpiled onsite, and hauled to a licensed 

facility for composting or to a landfill. The MWRF discharges secondary treated effluent to on-site percolation ponds. A 

portion of the secondary treated wastewater receives filtration and disinfection (by chlorination) to meet tertiary wastewater 

requirement prior to reclaimed water use by commercial, agricultural, and institutional customers. Unused tertiary treated 

wastewater is returned to the percolation ponds.   

1.1.1  MWRF Treatment Process 

The MWRF has been undergoing a two-phase upgrade and expansion. The Facility was originally designed to provide 

secondary treatment to 3.0 million gallons per day (MGD) of wastewater, and tertiary treatment to 1.5 MGD of secondary 

treated effluent. The Phase I Facility upgrade was completed and has been in operation since July 2001. It included 

conversion of the aeration/polishing ponds secondary treatment system to an activated sludge process, and the construction 

of a solids dewatering facility, solar sludge drying beds, and a dewatered cake storage pad. The Phase I upgrade did not 

change the Facility’s design capacity. 

The upgraded primary and secondary treatment systems consist of an in-channel screening step (one Or-Tec Screen and one 

Vanguard screen), grit removal, Biolac® extended aeration system and secondary clarification. Secondary treated effluent 

is discharged to 30 onsite percolation/evaporation ponds. Waste sludge is either dewatered using a belt press or dried in 

sludge drying beds before being hauled away for land application to an approved facility or is transported off-site for landfill 

disposal when the contractor cannot accommodate land application use. The tertiary treatment system consists of up-flow 

Dynasand® filtration, and disinfection using sodium hypochlorite solution.  

The Phase II Facility upgrades included increasing the secondary treatment capacity to 5 MGD by expanding the Biolac® 

extended aeration system, providing nitrogen removal, increasing the pumping capacity of the sewer lift station, and 

expanding the tertiary treatment capacity to 3 MGD. In addition, the MWRF made upgrades to improve the solids handling 

capacity, convert the Facility water system to recycled water, improve reliability with additional stand-by power capacity, 

and increase the building space for laboratory and operations. Figure 1-1, Moorpark Water Reclamation Facility Schematic, 

presents the current wastewater treatment processes.  

Biosolids are managed by Nursery Products, LLC C/O Synagro Technologies, a company that transports the material (for 

Class B biosolids usage) to Nursery Products, LLC, located in San Bernadino County, at 14479 Cougar Road, Helendale, 

CA 92342. 

1.1.2  MWRF Planned Treatment Process Changes 

The MWRF’s current WDR/WRR permit (LARWQCB Order R4-2023-0089) includes a requirement and associated 

schedule for the WRF to add ultraviolet (UV) disinfection facilities for the secondary treatment process effluent (to provide 

additional treatment for total coliform) and for tertiary treatment process effluent (to provide additional treatment for Total 

Trihalomethanes (TTHMs)). These new UV disinfection facilities are scheduled to be completed by May 27, 2025.  

 



Climate Action Plan 1-2 

Moorpark Water Reclamation Facility 

Figure 1-1: Moorpark Water Reclamation Facility Schematic 

 

 

No additional treatment is anticipated within the next five years, except for adding additional reclaimed water distribution 

infrastructure (outside of the MWRF) to distribute current reclaimed water flows to new reclaimed water users, as specified 

and authorized under the current LARWQCB Order R4-2023-0089. 

1.1.3  MWRF Surface Water Discharge 

The Facility no longer has a physical connection to discharge treated effluent to the Arroyo Las Posas (tributary to Mugu 

Lagoon), and its NPDES Permit CA0063274 as LARWQCB Order R4-2003-0151 is no longer applicable. 

1.1.4  MWRF Groundwater Discharge 

The MWRF was designed and is currently permitted to provide secondary treatment of 5.0 million gallons per day (MGD) 

of wastewater. Under normal conditions, the MWRF discharges secondary treated effluent to 30 on-site 

percolation/evaporation ponds presented in Figure 1-2, Moorpark Water Reclamation Facility Aerial View. Undisinfected 

secondary-treated effluent is either discharged to groundwater via percolation ponds, or it can receive additional treatment 

(filtration and disinfection) so that it may be recycled by reclaimed water users. Excess disinfected tertiary recycled water 

may be discharged to the percolation ponds located at the east side of the MWRF, when the demand for recycled water use 

is low. During the summer, five to seven percolation ponds are used to discharge an average volume of 1.03 MDG of non-

disinfected secondary-treated effluent. In the winter, eight to ten percolation ponds are used to discharge an average volume 

of 2.2 MGD of non-disinfected secondary-treated effluent, due to a lower demand in recycled water and lower 

evapotranspiration rates. Historically, the secondary-treated effluent discharged directly to the percolation ponds has not 

been disinfected and has not been a requirement in the historical WDRs. 

 



Climate Action Plan 1-3 

Moorpark Water Reclamation Facility 

Figure 1-2: Moorpark Water Reclamation Facility Aerial View 

 

 

1.1.5  MWRF Reclaimed Water Uses 

The MWRF was designed and is currently permitted under the LAWQRB-issued WDR/WRR permit to provide tertiary 

treatment to 3.0 MGD of secondary treated effluent. Once treated, disinfected tertiary recycled water is stored in concrete-

lined basins, distributed via the recycled water pump station, and is used for landscape irrigation and other Title 22 non-

potable recycled water applications. On occasion, when the actual reclaimed water demand is less than the projected 

reclaimed water demand, excess disinfected tertiary recycled water is conveyed to soft-bottom percolation ponds 1 through 

7 for infiltration.  

The Moorpark WRF is located within the South Las Posas area, and the recycled (reclaimed) water use areas are within the 

Las Posas Valley Groundwater Basin, which is a part of the Ventura Central Ground Water Basin. The State Water 

Resources Control Board’s (State Water Board’s) Division of Drinking Water (DDW) approved the Title 22 Engineering 

Report (dated May 29, 2019, submitted by the County to DDW on September 21, 2021, for the Moorpark WRF) on October 

18, 2021. The Engineering Report approves the production of up to 3.0 MGD disinfected tertiary recycled water to comply 

with Title 22 water quality standards. The DDW approved reclaimed water uses, referenced in the 2019 Title 22 Engineering 